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9% 5/ Reference No.: WTX24D09220221B001 Page 2 of 16
72— {5 B General product information:
P2 Classification .........eveeeeeeeveeereeenene. : A 78 LA LT A

Rechargeable Li-ion Battery Pack

UENT N Y T

EF-RV-E01-1

FTENE RAtNGS v :

22.4V, 12.8Ah, 286Wh

PR Trade mMark.......coo.ooovoeeeeeeeeeeeeeeeeeees /
FrifE 78 B HLIAL Standard charge current ......... : 3A

¢ K78 HLHLE Max. charge voltage ............... ; 25.5V
B K78 L FELJ Max. charge current ... : 14A
FREE B L JAL Standard discharge current ... 3A

B K BRI Max. discharge current ......... : 33A

i HE A L FE IR Discharge cut-off voltage ........:

JRSF DIMENSION .o

234.0mmx224.0mmx110.0mm

FLO S Cell MOAEH e, R

IFR32135-12.8Ah

OV E 75 & Cell rated capacity................... : 12.8Ah
FLES N Cells number...........ooeveeen. ] 7Pcs, 7S1P

w5 PRI EEF BB 45 18R 1R Possible test case verdicts:

DT H ANE %7

test object does meet the requirement .................:

St
test case does not apply to the test object ..........: AIEH NA
WS 7 & AR R
SHa & P(ass)

DT H AT B bR ZER

test object does not meet the requirement ...........:

NEHS F(ail)

WKL Test conclusion:

relevant requirement of the standard.

RN T TR B s B A BR A m IRk 1) vl 70 B A 55 - Fth 4, ARAR IR A B GaBeAbR Tt )
%5 8 BT IRER 38.3 BHEATINNG, WHKIUHE W T TUEekg, MR4E RAT SR AEAH G EK
The Rechargeable Li-ion Battery Pack submitted by EcoFlow Innovation Itd. are tested according to

Section 38.3 Recommendations-Manual of Tests and Criteria Eighth revision edition Amendment
(ST/SG/AC.10/11/Rev.8 Section 38.3). Test items see table of next page. The test results comply with the
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=] =
WRTTH Test item S*fn:;f;li FEAIRZS Samples’ State
T1~T5 At first cycle, in fully charged states
Bosi-gogs | o 25 NTUIHRAN, sl R
After 25 cycles ending in fully charged states
Coticoss | o 1N TURAA I 50% Ui B AR
T6 At first cycle at 50% of the design rated capacity
cosscron | o 25 TR T 50% B AE A RS
After 25 cycle at 50% of the design rated capacity
Booi-Bizs | 1 IR, e TR
T7 At first cycle, in fully charged states
After 25 cycles ending in fully charged states
Criscoos | B 1 TR AR R
T8 At first cycle in fully discharged states
After 25 cycles ending in fully discharged states

R

ARt A RS AR N R

MARIABE 26, FRBRIRE 20°C-25°C, MEIRIE: 45%-75%

SR A

Remarks:

Throughout this report, point is used as the decimal separator

Test environment condition, ambient temperature 20°C-25°C, ambient humidity 45%-75%
Subcontracted test condition: N/A

B ARG AT (ARG S h, ARSI 25 SO M i 7 55

A IR WM Te v N2 RN o A w) R Bk i & FH 2 T 30

s RIS R PUAENREE, WAH TR, 207, AR ERHISEED, ArTHENE a1 A
HAUEAE R R & .

The results shown in this test report refer only to the sample(s) tested, this test report cannot be
reproduced, except in full, without prior written permission of the company. The report would be
invalid without specific stamp of test institute and the signatures of approver. If the report is not
stamped with the accreditation recognized seal, it will only be used for scientific research,
education, and internal quality control activities, and is not used for the purpose of issuing
supporting data to the society.
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ST/SG/AC.10/11/Rev.8 Section 38.3

=+
2K
Clause

IMAZER

Requirement-Test

RV

Result-Remark

g5
Verdict

38.3.4

F2FF IProcedure

P

/N F i i P 2 06 T i AT RS T %2 T.5.
[Test T.1 to T.5 are conducted in sequence on the same
cell or battery.

P

56 T.6 A1 T.8 St AR 53 A Seriad 1) Fie it g F s
2H/Test T.6 and T.8 are conducted using not otherwise
tested cells or batteries.

R 7 IR ERIE T.1 2 T.5 R A
IRH b HE4T /Test T.7 conducted using undamaged

batteries previously used in Tests T.1 to T.5 for
purposes of testing on cycled batteries.

N/A

BREHK

Mass
loss

P AR 10 3%

Following procedure is provided:

FiEHIR (%) = (M1-M2) /M1*100

e M1 R IRIE AT &, M2 25 R R .
W PR AN N R AIEE, BN “ER
EPUR”

Mass loss(%)=(M1-M2)/M1*100

Where M1 is the mass before the test and M2 is the

mass after the test. When mass loss does not exceed
the values in below table, it shall be considered as “no

mass loss”
HELES B L i M Jo A3 2 PR 15|
Mass loss limit

Mass M of cell or battery
0.5%

M<1g
1gs<M<75¢g 0.2%
0.1%

M=75g

38.3.4.1

R T.1: =EERL ITest T.1: Altitude Simulation

38.3.4.1.1

H #J/Purpose

AARIG AR 2614 T 19212/ This test simulates
air transport under low-pressure conditions.

38.3.4.1.2

R I6 L FTest procedure

174i#/< J%/Stored at a pressure

11.6 kPa

PRI FE /Ambient temperature (20 + 5°C)

23.8°C

174 []/Stored times( = 6 hours)

6 hours

38.3.4.1.3

#3K/Requirement

LB TR TR, TR TR X, JFH
B e L A B L A T 5 T % AN T3
FEBEATIX — 50 A L ) 90%, R s FA) 2 SR AN I 1
SE4HCHIRZS 56 FL vt AT FL 2 / No leakage, no
venting, no disassembly, no rupture and no fire and the
open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

TBR. THR. L
AR, ToR RN TCH
K, FHEIER 1/ No

leakage, no venting, no
disassembly, no
rupture and no fire.
The data see Table 1
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ST/SG/AC.10/11/Rev.8 Section 38.3

=+
2K
Clause

AR

Requirement-Test

RV

Result-Remark

g5
Verdict

38.3.4.2

R T.2 BERE Test T.2: Thermal Test

P

38.3.4.2.1

H #/Purpose

P

AT T Ak F, b M i, b 2 ) 5 7 3 AR A L B
P, G F) R SR AN AR s 1 Ui P AR AL AT This
test assesses cell and battery seal integrity and internal
electrical connections. The test is conducted using rapid
and extreme temperature changes.

38.3.4.2.2

RI6 L FTest procedure

6 U5 AL A% 15} 1]/ Test temperature and stored
hours

1) 72+£2°C, 26h
2)-40x£2°C, 26h

PR B2 it 1 6 5L EE ) i K1) o s 1]/ The: maximum
time interval

AR i i FEE 2 T i) o B
[f] <30min /Between
test temperature
extremes is <30
minutes.

MR 8]/ Test times

& 10 /X/Repeated
10 times

Fir A HL AT FE T 2H 7R PR IR FE (20 £ 5°C) R A7AR 24 /)
Bsf/After which all test cells and batteries are to be
stored for 24 hours at ambient temperature (20+=5°C).

BRI FE/Ambient
temperature 24.1°C

T ORAY H AT FE 2, 2 R T A X T P s
5] 227> N A 12 Z/NF/For large cells and batteries the

duration of exposure to the test temperature extremes
should be at least 12 hours

N/A

38.3.4.2.3

# 3K /Requirement

TEI. LR, Tk, TR NTEE K, JEA
BN FE B F T AE R0 T T B AN N T
FEHEAT X — 358 H FL Y 90%, L Hs 1) SR ANIE FH T
56 AR ZS ARG FE v AT HE 2 / No leakage, no
venting, no disassembly, no rupture and no fire and the
open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

LBk, LHR. I
filiA . JoBRATE S
K HHE LA 2/ No
leakage, no venting,
no disassembly, no

rupture and no fire.
The data see Table 2

38.3.4.3

R 3 ¥R3N ITest T.3: Vibration

38.3.4.3.1

H f¥)/ Purpose

ARIGAAL 2 it A2 5 R 30/ This test simulates

vibration during transport.

38.3.4.3.2

WA FE 7/ Test procedure

FEL R Bt 2H DUANE HEES AR T H RS IE A AL 3B IR
175 =K [E ZE SR s ML F- 1 _L/Cells and batteries are

firmly secured to the platform of the vibration machine
without distorting the cells in such a manner as to
faithfully transmit the vibration.

PRBN R LA IESZ I EARSN, AR AE 7THz Al 200Hz 22 [A]

IRYIR A6 565 [ B4 PR /A 7] Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11/Rev.8 Section 38.3

FaK ISR
Clause Requirement-Test

RV

Result-Remark

g5
Verdict

7Hz traversed in 15minutes.

25 18] 2] 7Hz B BN 15min / The
vibration shall be a sinusoidal waveform with a
logarithmic sweep between 7Hz and 200Hz and back to

Hz

M THZ THIGERTF 1 gn BOBRKINIE FE B BIPZRIA F]
18HZ, SR J5 R IR (R4 7E 0.8mm (S ff#% 1.6mm)H:1Y
IR B 2 e KNI A F] 8 gn (L) N 50HZ).
W B RN FE AR FFAE 8 gn ELEIANA I I3 200HZ
/From 7 Hz to a peak acceleration of 1 gn is maintained
until 18Hz is reached. The amplitude is then maintained
at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn is
then maintained until the frequency is increased to 200

PRBN N, = A FLAHE B A R 22206 77 B ) 4 — 7 [f)

#HESFHAT 12K, B33 /R, Hdr—AT R g
55 i Tl #E EL/This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually perpendicular

mounting positions of the cell. One of the directions of
vibration must be perpendicular to the terminal face.

38.3.4.3.3 | 3K/ Requirement

A P ANRE 5 BN R oA, ol
MG K, I B AR RS E IR =R . L
eI F AR B ST R TT B U RN T2 :%@ﬁ\%%ﬁ\%
TEREATIX —IRIG BT 90%, HUBRIBRAE T | WA TRERAITE
56 AR AR R a6 FiL v A HL i 2H /No leakage, no Ko B W& 3/ No
venting, no disassembly, no rupture and no fire during leakage, no venting,
the test and after the test and the open circuit voltage of | N0 disassembly, no
each test cell or battery directly after testing in its third | rupture and no fire
perpendicular mounting position is not less than 90% of | during the test .The
its voltage immediately prior to this procedure. The data see Table 3

requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

38.3.4.4 KU 4 i/ Test T.4: Shock

38.3.4.4.1 | HHI/ Purpose

against cumulative shocks

AR50 Pty rE R PR AT R i el RO TR S AR

/This test assesses the robustness of cells and batteries

38.3.4.4.2 | MLFEST /Test procedure

all mounting surfaces of each test battery.

TG FEL VL AT P Yt 2L ) MR 1) S B2 7 AR G e B
., SORSCEE ARG B T A T Test
cells and batteries shall be secured to the testing
machine by means of a rigid mount which will support

IRYIR A6 565 [ B4 PR /A 7] Waltek Testing Group Co., Ltd.
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ST/SG/AC.10/11/Rev.8 Section 38.3

=+
2K
Clause

AT R

Requirement-Test

ZRWH

Result-Remark

g5
Verdict

HHL V22 52 WA NS FE 150 gn AN K1 R SEE 5] 6ms (1
2 E5% 3% phii/Each cell shall be subjected to a half-

sine shock of peak acceleration of 150 g» and pulse
duration of 6milliseconds.

Kt 28 52 WA AR NS FEE 50 gn A1 KPR RF 220 18] 11ms
f2¥ 1E 5% 3k o ey /Alternatively, large cells may be

subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds.

N/A

AN HL M 5 48 32 2 1E TR I A e g B2 X e 1
LV ) BT e /N2 PRt 2 ) ik b 4R 2 8] DR 6ms, K
Ry 11ms. DU HRHER A XA R EE S 1
B¢ /IMEAE INTE FE/Each battery shall be subjected to a
half-sine shock of peak acceleration depending on the
mass of the battery. The pulse duration shall be 6
milliseconds for small batteries and 11 milliseconds for
large batteries. The formulas below are provide to
calculate the appropriate minimum peak accelerations.

Pulse

Battery | Minimum peak acceleration A

150 gnor result of formula

Small . 100850
batteries Acceleration(g ”‘)="JI{ e ) 6ms

Whicheve is smaller
50 gnor result of formula
Large IL00D

batteries | Acceleration(g, )= 1J| {J 11ms

Whichever is smaller

B LR P A AE = HAH 2 B 222 7 Y IE
TRz =, BERITTMEZ =k, S
2552 18 Yk hiti/Each cell or battery shall be
subjected to three shocks in the positive direction and
to three shocks in the negative direction in each of three
mutually perpendicular mounting positions of the cell or
battery for a total of 18 shocks.

38.3.4.4.3

3R /Requirement

LB TR, ik, TRk K,
BN A FEE B F AR S S T B AN D T H
FEHAT X — I3 AT LY 90%, FL R M EESRANE
T AR B 56 FE it A 7 4 /No leakage, no
venting, no disassembly, no rupture and no fire and the
open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

Tk THR. T
filt . JoBERATE S
leakage, no venting,
no disassembly, no

rupture and no fire.
The data see Table 4

38.3.4.5

RIS 5 PB4 R ITest T.5: External Short Circuit

38.3.4.5.1

H f¥)/ Purpose

AR IS AU A5 %5 %/ This test simulates an external

IRYIR A6 565 [ B4 PR /A 7] Waltek Testing Group Co., Ltd.
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ST/SG/AC.10/11/Rev.8 Section 38.3

=+
2K
Clause

IMAZER

Requirement-Test

RV

Result-Remark

g5
Verdict

short circuit.

38.3.4.5.2

RIGFE 7 Test procedure

FL AT Lt A It — BUNF IR, AR SEARE AR IR EE 57 +
4°C T Ja T ot i [E] AR Fa v FH FEL VB AH O RT
McTt, PRSI ERE] . G SRAN AT PR
B, /NS FLI AN FL T H 7R 22/ R B eh, K2 FL i R F
MZHTE 12h//The cell or battery to be tested shall be
heated for a period of time necessary to reach a
homogeneous stabilized temperature 57 =4°C,
measured on the external case. This period of time
depends on the size and design of the cell or battery
and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be
at least 6 hours for small cells and small batteries, and
12 hours for large cells and large batteries.

TE57+4°CHET, HA A FTFEZ /T
0.1ohm % 456/ Then the cell or battery at 57 +4°C

shall be subjected to one short circuit condition with a
total external resistance of less than 0.1 ohm.

R VBN FL I ZH A e AR BE R S B 57 +4°C J5, K
PR R RFEE 2D 1 /N, BORTY A SR AR AR T
B b e iR T HE B —2F, JF HARFFERX MA B
"N IThis short circuit condition is continued for at least
one hour after the cell or battery external case
temperature has returned to 57 +4°C, or in the case of
the large batteries, has decreased by half of the

maximum temperature increase observed during the
test and remains below that value.

38.3.4.5.3

#3K/ Requirement

AhsEiR EART 170°C, I HAE R FE A K il
Ja 6 /Mo, TeiEZ. Joig K/Cells and

batteries external temperature does not exceed 170°C
and there is no disassembly, no rupture and no fire
during the test and within six hours after this test.

AR e 5
6 /N N CARAR . TG
R, ok, HiE
L5 5/ No
disassembly, no fire
during the test and
within six hours after

this test. The data see
Table 5.

38.3.4.6

R 6 #E/HTIE Test T.6: Impact / Crush

38.3.4.6.1

H 1] /Purpose

AR I AR AL F8 o BT R 55 ] eI Al P 3 R B PR ATLR
A H /These tests simulate mechanical abuse from an

impact or crush that may result in an internal short
circuit.

38.3.4.6.2

WREBRF-EE GEHTEAAN/ DN T18ZRIEHE
Hijth) /Test procedure — Impact (applicable to
cylindrical cells not less than 18.0 mm in diameter)

IRYIR A6 565 [ B4 PR /A 7] Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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2K
Clause

AT R

Requirement-Test

G

Result-Remark

g5
Verdict

W 2ORE At BT e e DG IR R T B —
R 316 BUAFMERBAE R T O, WEELE 15.8
mm0.1mm, B 2 /0 6cm, Bl R B K i A RS,
g2z K. B—H 9.1 kg+0.1kg I EE4E M
61+2.5cm f= Ab kv BB MIRRE S )AL, i —1
TV BERE I, 6t 95 Vs 3L AR 3 5t/ 0 T B3
EUEE N A EEEEE TE R T 5 SR
KR 2 90° 75 /The test sample cell or
component cell is to be placed on a flat smooth surface.
A 15.8 mm £ 0.1mm diameter, at least 6 cm long, or the
longest dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the centre
of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped
from a height of 61 £ 2.5 cm at the intersection of the
bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal
drag on the falling mass. The vertical track or channel

used to guide the falling mass shall be oriented 90
degrees from the horizontal supporting surface.

Pzl ke, PR P IR AT S
FEREEF DI E AR 15.8 mm0.1mm 25 2R TH fI 05l
T B — N R & 52— I3 7/ The test sample is
to be impacted with its longitudinal axis parallel to the
flat surface and perpendicular to the longitudinal axis of
the 15.8 mm £ 0.1mm diameter curved surface lying
across the centre of the test sample. Each sample is to
be subjected to only a single impact.

38.3.4.6.3

RWEF-HTE CaH THATE., 84, m/dlms
SFEAZ/NT18mmif [F#:JE H i) /Test Procedure —
Crush (applicable to prismatic, pouch, coin/button cells
and cylindrical cells less than 18.0 mm in diameter)

N/A

F it BT FIBBE AT L (A0S, $k
FEBHTINR, RS — N fh s LR R
1.5cm/s. FHEFFEERAT, BRIHI=FER L —:

A cell or component cell is to be crushed between two
flat surfaces. The crushing is to be gradual with a speed
of approximately 1.5 cm/s at the first point of contact.
The crushing is to be continued until the first of the three
options below is reached.

N/A

Jit fif 7 &k 2] 13 kN £ 0.78kN
The applied force reaches 13 kN £ 0.78 kN;

[ ] Reach this condition

N/A

FL Tt A B T B 220 100mV
The voltage of the cell drops by at least 100 mV;

[ ] Reach this condition

N/A

F AR 0k 506 5 1 50%E% LA _E/The cell is

deformed by 50% or more of its original thickness.

[ ] Reach this condition

N/A

AN Y F v e A F I R — B R i SR/ Each
test cell or component cell is to be subjected to one
crush only.

N/A

RIS i 75 W %2 6 /N /The test samples shall be
observed for a further 6h

N/A

IRYIR A6 565 [ B4 PR /A 7] Waltek Testing Group Co., Ltd.
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IMAZER

Requirement-Test

RV

Result-Remark

g5
Verdict

TS IS FH 2 T A i At 1Y) F s B e A L
H#E1T/The test shall be conducted using test cells or

component cells that have not previously been
subjected to other tests.

N/A

38.3.4.6.4

# 3K/ Requirement

Hhseim AR 170°C, I BAE R R Hh S
J& 6 /NN TR . ORI . o2 K/Cells and
component cells meet this requirement if their external
temperature does not exceed 170°C and there is no
disassembly and no fire during the test and within six
hours after this test.

TERIS T P A e
J& 6 7B N TG AR
TR, Joke KR
& 6

/No disassembly and
no fire during the test
and within six hours
after this test. The data
see Table 6

38.3.4.7

R 7 T FFEH /Test T.7: Overcharge

38.3.4.7.1

H i) /Purpose

AR VPl AT 78 FEL RV AR 52 0 A IR L IR e
[This test evaluates the ability of a rechargeable battery
to withstand an overcharge condition.

38.3.4.7.2

I8 2 [/ Test procedure

78 FEL R A A1) 38 7 A ) i KRR 8 78 R R Y P £/
The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current.

14Ax2=28A

RIG B /N JE W R . /The minimum voltage of the
test shall be as follows:

a)hil & WU 78 L R A KT 18V B, RIS B
/)N FEL R A FEL I A 5 K 7 FL R R P A B 22V
)45 /N /When the manufacturer’'s recommended
charge voltage is not more than 18V,the minimum
voltage of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V.

N/A

b) #Hil3& R WA 78 LU KT 18V I, s A e /)
FL s N 5K 78 B FRLS (1) 1.2 f5%/When the

manufacturer's recommended charge voltage is not
more than 18V,the minimum voltage of the test shall be
1.2 times the maximum charge voltage.

30.6V

TR PRSI B2/ Ambient temperature.

241°C

B R 4T I 1E)/ The duration of the test.

24h

38.3.4.7.3

H3K IRequirement

78 HL R LR TR A TP A JE 7 RN TEfd#A, Tk

2 K /Rechargeable battery is no disassembly and no
fire during the test and within seven days after the test.

RIS AR AR 5
7 RIWNTCRE, ol
KHHE WAE 7/ No
disassembly and no
fire during the test
within seven days after

the test. The data see
Table 7
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RV

Result-Remark

g5
Verdict

38.3.4.8

A% 8 BEHIHHE / Test 8: Forced discharge

P

38.3.4.8.1

HH Purpose

P

ARG VA7 57 P v B3 7 P Pt R 52 9 i O FR R O P
At 71/ This test evaluates the ability of a primary or a

rechargeable cell to withstand a forced discharge
condition.

38.3.4.8.2

562 7/ Test procedure

BN F SR PR IR BE R 5 12V LI H FLE A AR
FEC G HL I S T 1) 22 S 4 PR e R P, P IR ) 2% A
#ill L FE/ Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12 V DC,

power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

W3 2 ORISR RE AL ) e L 47 i 5 e e vl B K,
THEIS LA E B R L o XA FEL 3R AT 58 i i
L, JRCRLASE] (/A ) ST LANE 25 B R LAY 4R
RIS IR (Z25%) [ The specified discharge current is
to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell,
Each cell shall be forced discharged for a time interval
(in hours) equal to its rated capacity divided by the initial
test current (in ampere).

38.3.4.8.3

#3K/Requirement

Jir FE Y 78 L VAR RIS A P A S 7 RN TG
fifi A, Joi <K/ Primary or rechargeable cells meet this

requirement if there is no disassembly and no fire
during the test within seven days after the test.

AL I R AL S5
7 RNk, Tile
K. Hds I3 8/ No

disassembly and no
fire during the test
within seven days after
the test. The data see
Table 8
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Table1: Altitude simulation

Page 12 of 16

Sample No. | BO1# BO2# BO3# BO4# BOS5# BOG# BO7# BOS#
(lg) 3.530 3.529 3.532 3.593 3.533 3.528 3.531 3.526
o
g | vViv) | 5.142 5.138 5.147 5.151 5.148 5.144 5.153 5.139
(0]
V2(V) | 25.452 25.399 25.453 25.397 25.439 25.442 25.397 25.428
(lg) 3.530 3.529 3.532 3.593 3.533 3.528 3.531 3.526
>
Z | Vvi(Vv) | 5.139 5.132 5.145 5.144 5.145 5.140 5.148 5.136
V2(V) | 25.445 25.386 25.441 25.390 25.421 25.432 25.381 25.411
Mass loss(%) | 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000
&
§ V1 99.94 99.88 99.96 99.86 99.94 99.92 99.90 99.94
<X
3
< | v2 | 9997 99.95 99.95 99.97 99.93 99.96 99.94 99.93
RN
Result P P P P P P P P
Table 2: Thermal test
Sample No. BO1# BO2# BO3# BO4# BO5# BOG6# BO7# BO8#
(g) 3.530 3.528 3.531 3.593 3.533 3.527 3.531 3.525
>
2 | vi(v) | 5.083 5.077 5.092 5.088 5.088 5.085 5.093 5.080
V2(V) | 25.361 25.320 25.388 25.322 25.342 25.374 25.321 25.328
Ma?;'fss 0.000 0.028 0.028 0.000 0.000 0.028 0.000 0.028
o
% V1 98.91 98.93 98.97 98.91 98.89 98.93 98.93 98.91
[C8
3
< | v2| 9967 99.74 99.79 99.73 99.69 99.77 99.76 99.67
X
Result P P P P P P P P
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Table 3: Vibration

Page 13 of 16

Sample No. BO1# BO2# BO3# BO4# BO5# BO6# BO7# BO8#
(lg) 3.530 3.528 3.531 3.593 3.533 3.527 3.531 3.525

>

2 [ Viv) | 5.082 5.077 5.091 5.088 5.088 5.084 5.093 5.079
V2(V) | 25359 | 25.320 25.386 25.322 25.342 25.372 25.321 25.326

Maf;)'fss 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000

&

g V1 99.98 100.00 99.98 100.00 100.00 99.98 100.00 99.98

O

3

< | v2| 9999 100.00 99.99 100.00 100.00 99.99 100.00 99.99

RN

Result P P P P P P P P

Table 4: Shock

Sample No. BO1# BO2# BO3# BO4# BO5# BO6# BO7# BO8#
(Q;) 3.530 3.528 3.531 3.593 3.533 3.527 3.531 3.525

>

2 | VI(Vv) | 5.082 5.076 5.090 5.088 5.087 5.084 5.093 5.079
V2(V) | 25359 | 25.318 25.384 25.322 25.340 25.372 25.321 25.326

""aff/o'fss 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000

8

% vi | 100.00 99.98 99.98 100.00 99.98 100.00 100.00 100.00

O

3

< | v2 | 100.00 99.99 99.99 100.00 99.99 100.00 100.00 100.00

)

Result P P P P P P P P
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Table 5 T.5 External short circuit

Table 6 T.6 Impact/ Crush

Table 7 T.7 Overcharge

No. Max. Temp (C) Result No. Max. Temp(C) Result No. Max(.og)emp Result No. Max(.e(':l';amp Result
BO1# 58.2 P COo1# 241 P BO9# 243 P B13# 242 P
BO2# 58.3 P Co2+# 24.3 P B10# 24.1 P B14# 241 P
BO3# 58.4 P CO3# 24.2 P B11# 24.3 P B15# 24.2 P
BO4# 58.2 P Co4# 243 P B12# 242 P B16# 241 P
BO5# 58.4 P CO5# 241 P
BO6# 58.3 P COo6# 24.2 P Table 8 T.8 Forced discharge
BO7# 58.4 P CO7# 241 P No. Result No. Result
BO8# 58.2 P Co8# 24.3 P C11# P C21# P

CO9# 24.2 P C12# P C22# P
C10# 24.2 P C13# P C23# P
C14# P C24# P
C15# P C25¢# P
C16# P C26# P
C17# P C27# P
C18# P C28# P
C19# P C29# P
C20# P C30# P
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9% 5/ Reference No.: WTX24D09220221B001
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